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BRAND NAME . Motorola

MODEL NAME : 10742, 10741
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STANDARD : FCC 47 CFR Part 2, 22(H), 24(E), 27(L)
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The product was received on Mar. 17, 2017 and testing was completed on Apr. 03, 2017. We,
Sporton International (KunShan) INC., would like to declare that the tested sample has been
evaluated in accordance with the test procedures given in ANSI/ TIA / EIA-603-D-2010 and
has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (KunShan) INC., the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Repgrt FCC Rule Description Limit Result Remark
Section
§2.1046 Conducted Output Power Reporting Only PASS -
§22.913(a)(2) Effective Radiated Power < 7 Watts PASS -
3.4
Equivalent Isotropic
§24.232(c) Radiated Power < 2 Watts PASS -
§27.50(d)(4) Equivalent Isotropic < 1 Watts PASS :
' Radiated Power
3.5 §24.232(d) Peak-to-Average Ratio <13dB PASS -
§2.1049
§22.917(b) . . .
3.6 §24.238(b) Occupied Bandwidth Reporting Only PASS -
§27.53(g)
§2.1051
§22.917(a)
3.7 §24.238(a) Band Edge Measurement| < 43+10log10(P[Watts]) PASS -
§27.53(h)
§2.1051
§22.917(a) _—
. < 43+ -
3.8 §24.238(a) Conducted Emission 43+10log10(P[Watts]) PASS
§27.53(h)
g;zlggg < 2.5 ppm for Part 22H
3.9 ) Frequency Stability for PASS )
) §2.1055 Temperature & Voltage
824.235 Within Authorized Band
§27.54
§2.1053 o
. Under limit
4.4 822.917(a) Field Strength of < 43+10l0g10(P[Watts]) | PASS | 27.75dBat
8§24.238(a) Spurious Radiation 1672.000 MHz
§27.53(h) '
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer
Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone
Brand Name Motorola

Model Name 10742, 10741

FCCID IHDT56WH2

GSM/GPRS/EGPRS/WCDMA/HSPA/DC-HSDPA/
HSPA+(16QAM uplink is not supported)/LTE/NFC

EUT supports Radios application WLAN2.4GHz 802.11b/g/n HT20/HT40

WLANS5GHz 802.11a/n HT20/HT40

Bluetooth v3.0+EDR/ Bluetooth v4.0 LE/ Bluetooth v4.1 LE
Conducted: 355656080019078/355656080019086

IMEI Code Radiation: 355656080016074/355656080016082 for 24E
355656080018450/355656080018468 for 22H.27L

HW Version DVT2

SW Version sanders_n-userdebug 7.1.1 NPS26.85 1826 intcfg.test-keys
EUT Stage Identical Prototype

Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

2. There are two different types of EUT sample 1 and sample 2. Sample 1 is dual SIM card mobile
(Model Name: 10742) and sample 2 is single SIM card mobile (Model Name: 10741). The
differences between two samples are only for SIM slot. According to the difference, we choose
sample 1 to perform full test.

3. After pre-scan two SIM cards power, we found test result of the SIM1 was the worse, so we chose
dual SIM1 card to perform all tests.
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1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

Tx Frequency

GSM/GPRS/EDGE:

850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
WCDMA:

Band V: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz

Rx Frequency

GSM/GPRS/EDGE:

850: 869.2 MHz ~ 893.8 MHz
1900: 1930.2 MHz ~ 1989.8 MHz
WCDMA:

BandV: 871.4 MHz ~ 891.6 MHz

Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
GSM/GPRS/EDGE:
850: 32.53 dBm
1900: 30.24 dBm

Maximum Output Power to Antenna | WCDMA:

Band V: 23.37 dBm
Band Il: 23.46 dBm
Band IV: 23.28 dBm

Antenna Type

PIFA Antenna

Antenna Gain

Cellular Band: -4.15 dBi
PCS Band: -0.38 dBi
AWS Band: -1.75 dBi

Type of Modulation

GSM: GMSK

GPRS: GMSK

EDGE: GMSK / 8PSK

WCDMA: BPSK (Uplink)

HSDPA/ DC-HSDPA: QPSK (Uplink)
HSUPA: QPSK (Uplink)

HSPA+: 16QAM (Uplink is not supported)
DC-HSDPA: 64QAM
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
Maximum | Frequency -
Type of Emission
FCC Rule System : ERP/EIRP | Tolerance :
Modulation Designator
(W) (ppm)
Part 22H GSM850 GSM GMSK 0.4198 0.0395 ppm | 243KGXW
Part 22H GSM850 EDGE class 8 8PSK 0.1099 0.0299 ppm | 246KG7W
Part 22H | WCDMA Band V RMC 12.2Kbps BPSK 0.0509 0.0454 ppm | AM12F9W
Part 24E GSM1900 GSM GMSK 0.9683 0.0176 ppm | 243KGXW
Part 24E GSM1900 EDGE class 8 8PSK 0.3459 0.0106 ppm | 245KG7W
Part 24E | WCDMA Band Il RMC 12.2Kbps BPSK 0.2032 0.0128 ppm | 4AM13FOW
Part 27L | WCDMA Band IV RMC 12.2Kbps BPSK 0.1422 0.0202 ppm | 4AM12FOW
1.7 Specification of Accessory
Specification of Accessory
Brand Name Motorola (Salom) Model Name |SC-22
AC Adapter Power Ratin I/P: 100-240Vac, 500mA, O/P: 5Vdc or 9Vdc or 12Vdc, 3000mA
9 |or 1600mA or 1200mA
Brand Name Motorola (ATL) Model Name |[HG30
Battery . 3.8Vdc,3000mAh -
Power Rating (Min/Typ) Type Li-ion, ATL404296
Earphone Brand Name Motorola(JuWei) Model Name |JWEP0998-WO09R
P Signal Line Type |1.23 meter, non-shielded cable, without ferrite core
USB Cable Brand Name Motorola (hetong) [Model Name [HT-SJX-17030102
Signal Line Type |1.02 meter, shielded cable, without ferrite core
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1.8 Testing Location

Test Site Sporton International (KunShan) INC.

No.3-2, Pingxiang Road, Kunshan Development Zone, Jiangsu, China
Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Sporton Site No. FCC Registration No.
THO1-KS 03CHO03-KS 306251

Test Site No.

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L)

¢ ANSI / TIA/ EIA-603-D-2010

U FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band Il.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA Band V | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il B RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna
@A (@)
EUT i

EUT(Earphone)

—@
—————|
—————

System Simulator

2.3 Support Unit used in test configuration

Item [Equipment Trade Name |Model No. |FCCID |Data Cable Power Cord
1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. DC Power Supply |GW INSTEK |GPS-3030D|N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.6 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.6 +10=14.6 (dB)
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

|

System Simulaton EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

—— Power Divider
System Simulator
s I 4

EUT

= %ﬂ-

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulatar

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1 Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850 and WCDMA Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900 and WCDMA Band Il.

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1.  The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4.  Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement
The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.
3.5.2 Test Procedures
1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.
2. The EUT was connected to spectrum analyzer and system simulator via a power divider.
3. Set EUT to transmit at maximum output power.
4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.
5. Setthe CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.
Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
5. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
=P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.
The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

! [
i-‘. Im .
1

1
Metal Full Soldered Ground Plane

- t::’

Spectrum Analyzer ! Receiver

System Simulator

4.2.2 For radiated test above 1GHz

RX Artenna
T N
And. feed
it DE i
1=4m
..—1 EUT F""— Im —.l'i
_____ |
T [ 1 |
1.5m i
i
Metal Full Soldered Ground Plane

—— o= .

System Simulator

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

442 Test Procedures

1.

9.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

. . Calibration
Instrument [ Manufacturer [Model No.| Serial No. [ Characteristics Date Test Date Due Date Remark
Spectrum Conducted
R&S FSV40 101040 10Hz~40GHz Aug. 09, 2016| Apr. 03, 2017 | Aug. 08, 2017
Analyzer (THO1-KS)
Thermal TenBilion | TTC-B3S | TBN-960502 | -40-+150°C  |Oct. 13, 2016| Apr. 03, 2017 | Oct. 12, 2017 | Conducted
Chamber (THO1-KS)
Radio ) Conducted
_ Anritsu MT8820C | 6201300652 | 2G/3G/LTE Band |Aug. 08, 2016| Apr. 03, 2017 | Aug. 07, 2017
communication (THO1-KS)
EXA Spectrum . Mar. 28, 2017~ Radiation
P Keysight N9010A ([ MY55150244 10Hz~44GHz | Apr. 22, 2016 ar Apr. 21, 2017
Analyzer Mar. 30, 2017 (03CH03-KS)
Bilog Antenna TeseQ CBL6112D | 35406 25MHZ-2GHz | Apr. 16, 2016 | M7 28, 20071\ 1o 5p17 | Radiation
9 pr. 1o, Mar. 30, 2017 pr. 15, (03CH03-KS)
H Ant Sch beck |BBHA9120D| 9120D-1356 1GHz~18GH Apr. 16, 2016 Mar. 28, 2017~ Apr. 15, 2017 Radiation
rn Antenn warz - z~ z r. r.
0 enna chwarzbec p ’ Mar. 30, 2017 p ! (03CH03-KS)
Mar. 28, 2017~ Radiation
SHF-EHF Horn| Schwarzbeck | BBHA 9170 [BBHA170249| 15GHz~40GHz |Feb. 15,2017 Mar. 30, 2017 Feb. 14, 2018 (03CHO3-KS)
s Mar. 28, 2017~ Radiation
Amplifier SONOMA 310N 187289 9kHz~1GHz Aug. 09, 2016 Mar. 30, 2017 Aug. 08, 2017 (03CHO03-KS)
. . AMF-7D-00 Radiation
High Gain Mar. 28, 2017~
Amplifier MITEQ 10188(;—30-1 1943529 1GHz~18GHz |Jan. 19, 2017 Mar. 30, 2017 Jan. 18, 2018 (03CHO3-KS)
Mar. 28, 2017~ Radiation
Amplifi Agil 449B A0237 1GHz~26.5GH Oct. 13, 2016 ! Oct. 12, 2017
mplifier gilent 8449 3008A02370 GHz~26.5GHz Mar. 30, 2017 (03CHO3-KS)
AC Power Mar. 28, 2017~ Radiation
Ch 61601 F104090004 N/A NCR . NCR
Source roma Mar. 30, 2017 (03CHO03-KS)
Mar. 28, 2017~ Radiation
Turn Table ChamPro EM 1000-T 060762-T 0~360 degree NCR Mar. 30, 2017 NCR (03CH03-KS)
Mar. 28, 2017~ Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4 NCR . NCR
m~4m c Mar. 30, 2017 c (03CH03-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 28dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 33dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900
Channel 128 189 251 512 661 810

Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 32.37 32.53 32.51 29.78 30.24 29.78
GPRS class 8 32.36 32.51 32.50 29.77 30.22 29.77
GPRS class 10 29.17 29.29 29.50 26.70 27.09 26.73
GPRS class 11 27.25 27.43 27.60 24.67 25.25 24.99
GPRS class 12 25.79 26.00 26.22 23.57 23.94 23.56
EGPRS class 8 26.34 26.51 26.71 25.28 25.77 25.52
EGPRS class 10 23.88 24.00 24.18 22.65 23.12 22.99
EGPRS class 11 22.40 22.58 22.70 20.77 21.21 21.07
EGPRS class 12 21.04 21.20 21.48 19.30 19.72 19.67

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band I WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 | 1852.4 | 1880 | 1907.6 | 1712.4 | 1732.6 | 1752.6
AMR 12.2K 23.30 | 23.35 | 23.25 | 23.45 | 23.38 | 23.40 | 22.86 | 23.27 | 23.25
RMC 12.2K 23.31 | 23.37 | 23.28 | 23.46 | 23.40 | 23.42 | 22.89 | 23.28 | 23.27

HSDPA Subtest-1 21.72 | 21.95 | 21.87 | 2221 | 22.68 | 22.32 | 21.71 | 22.23 | 22.15
HSDPA Subtest-2 21.79 | 21.97 | 21.99 | 2228 | 22.71 | 22.31 | 21.74 | 22.27 | 21.82
HSDPA Subtest-3 21.29 | 21.60 | 21.51 | 21.68 | 22.18 | 21.91 | 21.23 | 21.77 | 21.62
HSDPA Subtest-4 21.29 | 2159 | 2151 | 21.72 | 2222 | 21.92 | 21.34 | 21.80 | 21.53
DC-HSDPA Subtest-1| 21.71 | 21.93 | 21.86 | 22.23 | 22.60 | 22.35 | 21.68 | 22.12 | 22.08
DC-HSDPA Subtest-2| 21.68 | 21.87 | 21.93 | 22.25 | 22.62 | 22.32 | 21.71 | 22.11 | 21.93
DC-HSDPA Subtest-3| 21.25 | 21.63 | 21.52 | 21.81 | 22.13 | 22.08 | 21.18 | 21.75 | 21.63
DC-HSDPA Subtest-4| 21.32 | 21.58 | 21.48 | 21.83 | 22.18 | 21.87 | 21.16 | 21.68 | 21.61
HSUPA Subtest-1 21.88 | 22.08 | 21.95 | 22.25 | 22.65 | 22.40 | 21.69 | 21.21 | 21.25
HSUPA Subtest-2 19.74 | 20.09 | 19.90 | 20.31 | 20.56 | 20.35 | 19.81 | 20.24 | 20.24
HSUPA Subtest-3 20.88 | 21.11 | 21.02 | 21.38 | 21.58 | 21.35 | 20.85 | 21.19 | 20.28
HSUPA Subtest-4 19.84 | 20.11 | 20.02 | 20.41 | 20.71 | 20.35 | 19.85 | 20.23 | 20.25
HSUPA Subtest-5 21.70 | 21.90 | 21.90 | 22.34 | 22.68 | 22.35 | 21.81 | 22.26 | 22.24
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ERP/EIRP
GSM850 (Gt - Lc=-4.15 dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)

Conducted Power (dBm) 32.37 32.53 32.51
Conducted Power (Watts) 1.7258 1.7906 1.7824

ERP(dBm) 26.07 26.23 26.21
ERP(Watts) 0.4046 0.4198 0.4178

EDGEBS850 (Gt - Lc=-4.15 dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)

Conducted Power (dBm) 26.34 26.51 26.71
Conducted Power (Watts) 0.4305 0.4477 0.4688

ERP(dBm) 20.04 20.21 20.41
ERP(Watts) 0.1009 0.1050 0.1099
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GSM1900 (Gt - Le= -0.38 dB)

512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)
Conducted Power (dBm) 29.78 30.24 29.78
Conducted Power (Watts) 0.9506 1.0568 0.9506
EIRP(dBm) 29.40 29.86 29.40
EIRP(Watts) 0.8710 0.9683 0.8710
EDGE1900 (Gt - Lc=-0.38 dB)
512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)
Conducted Power (dBm) 25.28 25.77 25.52
Conducted Power (Watts) 0.3373 0.3776 0.3565
EIRP(dBm) 24.90 25.39 25.14
EIRP(Watts) 0.3090 0.3459 0.3266
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WCDMA Band V (Gt - Le- -4.15 dB)

4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.31 23.37 23.28
Conducted Power (Watts) 0.2143 0.2173 0.2128
ERP(dBm) 17.01 17.07 16.98
ERP(Watts) 0.0502 0.0509 0.0499
WCDMA Band Il (Gt - Lc=-0.38 dB)
9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 23.46 23.40 23.42
Conducted Power (Watts) 0.2218 0.2188 0.2198
EIRP(dBm) 23.08 23.02 23.04
EIRP(Watts) 0.2032 0.2004 0.2014
WCDMA Band IV (Gt - Lc=-1.75 dB)
1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 22.89 23.28 23.27
Conducted Power (Watts) 0.1945 0.2128 0.2123
EIRP(dBm) 21.14 21.53 21.52
EIRP(Watts) 0.1300 0.1422 0.1419
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Peak-to-Average Ratio

Mode GSM850(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.20 3.48
Middle CH 0.12 3.39 PASS
Highest CH 0.14 3.39
Mode GSM1900(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.17 3.22
Middle CH 0.14 3.54 PASS
Highest CH 0.17 3.62
Mode WCDMA Band V(dB) | WCDMA Band Ii(dB) | WCDMA Band IV(dB) | Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.04 2.90 2.55
Middle CH 2.87 2.78 2.84 PASS
Highest CH 2.96 2.43 2.96
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GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Dete 3 APR 2017 14:49.31

Spectrum Spectrum
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GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum Spectrum
Ref Level 3500 dém  Offset 1S, B Ref Level 3500 dém  Offset 1S, B
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WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

WCDMA Band Il (RMC 12.2Kbps)
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| peak | Grast | 0% | | crast | 0% | 1% | nase |
Trace 1 25 44 dbm 312 d8 1.62 dB Trace 1 2.95 48 1,62 dB 24348 278 dB
— — —
C ¥ | Heasuring.. @ESSNENLN W6 4
Cafe 3APR.2017 040741 Cafe: 3APRZ01T 044825
Spectrum =] Spectrum =]
Ref Lovel 50.00 dim  Offset 1460 di Ref Lovel 50.00 dim  Offset 15.40 di
o att a0l AQr 2ms @ RBW 10 MHz o att a0l AQr 2 ms @ RBW 10 MKz
(@152 View (@152 View
a = 5 . =
04 T 04 v
i t
\ {
\!‘ \
1ED) } 1ED) -
1605 |‘ 1605 -
| f
CF B46.6 MHz Aean Pywr + 20.00 di F Lanze aniz Mean Pyr 20,00 di
© y G o Function o y G O Function Samples: 130000
Mean | peak | Crast | 0% | 190 [ Mean | peak | Crost | 0% | 1% | nase |
Trace 1 [ 2241 0Bm 2562 dbm 32148 1.65 dB 255 d8 Trace 1 [ 2248 obm 2502 cbm 25548 1,54 dB 2.17 48 2.42.d8
— — —
T Measuring... | Measurmg..  QRALALNL, ]
Cafe: 3APRZ01T DA07.58 Cafe: 3APRZ01T 044842
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=amanas. FCC RF Test Report Report No. : FG731705-01A

Spectrum [=
Ref Lovel 30.00 0Bm  Offsel 1540 0b
e att il aQr 2ms e ROW 10 MKz
(@153 View
o1 =
04 -
A
|
|
1£D l‘
1605 T
{
CF 1.7124 GHz dean Pwr + 20.00 dB
© y G Distril Function Samples: 130000
Mean | Paak | Crast | 10% | 19% | 0.1%0 | o018
Trace 1 [ 2278 obm 2504 cbm 2.75d8 1.5% dB 2.26 d8 2.55 0B 272 d8
— —
I Mrasurmg.. GULGULAED 4
Cafe: 3APRZ01T 0510:33
Spectrum [=
Ref Lovel 50.00 dim  Offset 15.40 di
o att 30d8 AQT 2 ms @ RBW 10 MHz
(@153 view
o1 =
k|
04
A
£ 1
o5 |
|
0 ‘1
1605
CF 1.7326 GHz dean Pwr + 20.00 dB
© y G Distril Function Samples: 130000
Mean | Paak | Crast | 10% | 19% | 0.1%0 | o.01%
Trace 1 [ 22 16 oBm 2522 dbm 3.06 48 1.65 dB 245 dB 2 94 OF 3,04 08
— —
I Mrasurmg.. GULGULAED 4
Cafe 3APRZ01T 05 10.47
Spectrum [=
Ref Lovel 50.00 dim  Offset 15.40 di
o att 308 AQT 2 ms @ RBW 10 MHz
(@152 View
o1 =
04 -
\
1E4 L
|
1E-D
\
1605 l‘
CF 1.7526 GHz dean Pwr + 20.00 dB
© y G Distril Function Samples: 130000
Mean | Paak | Crast | 10% | 19% | 0.1%0 | o.01%
Trace 1 [ 2229 obm 25 54 cbm 32448 1.66 0B 255 d8 2.96 OB 31308
— —
I Mrasurmg.. GULGULAED 4
Cafe 3APR.Z017 05 10.58
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=amanas. FCC RF Test Report Report No. : FG731705-01A

26dB Bandwidth

Mode GSM850(MHz)

Mod. GSM EDGE class 8
Lowest CH 0.316 0.313
Middle CH 0.318 0.314
Highest CH 0.315 0.308

Mode GSM1900(MHz)

Mod. GSM EDGE class 8
Lowest CH 0.316 0.313
Middle CH 0.315 0.313
Highest CH 0.316 0.312

Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.70 4.72 4.73
Middle CH 471 4,72 471
Highest CH 471 4.75 4,72
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SPORTON LAB. F

CC RF Test Report

Report No. : FG731705-01A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Ref Level 24.60 dom  OFSel 14.60 08 w RBW 3 (Hz Ref Level 24.60 dom  OFSel 14.60 08 w RBW 3 (Hz
o ALt 30d8  SWT 32 s & VBW 10 kiHz Mode Auta FFT o ALt 30d8  SWT 632 s & VBW 10 kHz Mode Auta FFT
[@ 1P Max [@ Pk Max
Mil1) 16.91 dom|
b B b B24.204000
= port™ 26.00 dg| = ! nidis 26.00 dg|
0 3 700000000 kiz 0 e el 700008000 ki
i al 2611.1 §ii r 26945.9)
1 g : ™
i W
i [} =
J \ )
-10 : -10 -
j X 3
" i, \
o0 i o0 \
a0 5 a0 o
N \ b
=30 Y 30 T
v - )
of WA 4
e T 40db A
" g -
50 db 50 db
CF 824.2 MHz 1001 pts Span 1.0 MH2 CF 824.2 MHz 1001 pts Span 1.0 MH2
Markar Markar
Type | Ret | Tre | ¥-valus | Function | Function Result | Type | Ret | Tre | ¥%-value | Function | Function Result
ML 1 0 dém i down | 3157 kHE ML 1 624,204 Mz | i down | 312.7 ki
T1 1 0.15 dem N 26.00 g8 T1 1 8240442 Mz | N 26.00 o8
T2 1 -0.48 dBm o factar 261 T2 1 824.3568 MHz 0 Faclor 26
- T -

Oete 3 APR 2017 143052

} oy

Date 3 APR 2017 14:6412

Middle Channel

Middle Channel

B

Ref Level 34.60 dBm  Offset 14.60 dB & RBW 3 kHz Ref Level 34.60 dBm  Offset 14.60 dB & RBW 3 kHz
o ALt 30.d8  SWT 632 s & VBW 10 kHz Mode Auta FFT o ALt 30.d8  SWT 632 s & VBW 10 kHz Mode Auta FFT
[@ 1Pk Max [@ 1Pk Max
MI[1) MI[1) 19.49 dn
b y b B96.380000 P
= ™ “wu-‘J ndis 26.00 dg| = - nidis 26.00 dg|
0 Fa 417700000000 kiz 0 g B 200000000 kit
1 2632.0) M gt 2666.9]
10 3 10 . | a
4 \ i
0 . k= 0 - 3
f p
/ \‘ ,J v
-10 1 10 ; L
20d8 . 20d8 L
g by
A. P‘ N
=0 - =0 0y
i ", s
—a'l S 40 dbs . \
P
T
ol e e
-60 di -60 din
| CF 836.4 MHz 1001 pts Span 1.0 MH2 | CF 836.4 MHz 1001 pts Span 1.0 MH2
Marker Marker
Type | Ret | Tre | ¥%-value ¥-valus | Function | Function Result | Type | Ret | Tre | ¥%-value ¥-valus | Function | Function Result
ML i 836,4679 MHz | 25.01 dém B down | 317.7 ki M1 i 036388 Mz | 15.40 dem B down | 3137 ki
T1 1 -1.10 d&m nds 26.00 d8 T1 1 835.2442 MHZ | -6.34 dBm nds 26.00 d8
T2 1 2 dem Q factar 2633.0 T2 1 836 H MH2 ~6.99-dBm Q factar
- T -

Date 3 APR 2017 143100

Y

Oste 3 APR 2017 14:65.48

Highest Channel

Highest Channel

Ref Lavel 24 60 dBm  Offsat 14 60 dB w RBW 3 kHz Ref Laval 24 60 dém  Offsat 14 60 db w RBW 3 kHz
o ALt 30.d8  SWT 632 s & VBW 10 kHz Mode Auta FFT o ALt 30.d8  SWT 632 s & VBW 10 kHz Mode Auta FFT
[@ 1Pk Max [@ 1Pk Max
ML) 1+ dn ML) 19.96 db
b 848,86 7900 M4z b 848.019000 Mz
= St | s 26,00 d8| = = i 26,00 d8|
0 T S 114,700000000 kHz 0 By 407700000000 iz
xor 2697.5] 9.7
10 10
.
e
0 - 0
X
-10 . -10 f Y
- - /
= ; = o T
» i i
a0 - . a0
i &, .
-40 — — -40 -
A oW o
- y Nt i
T e g LY
-60 di -60 din
CF 848.8 MHz 1001 pts Span 1.0 MH2 CF 848.8 MHz 1001 pts Span 1.0 MH2
Markar Markar
Type | Ref | Trc | %-value | Function | Function Result | Type | Ref | Trc | %-value ¥-val | Function | Function Result |
M1 1 88,8679 MHz | ndB down | 3187 kHz [ 1 B4 Az | 6 dem ndB down | 307.7 kHe
11 1 846.5432 MHz | 0,37 dem nds 26.00 d& 11 1 846.5462 MHZ | 85 dem nds 26.00 d&
T2 1 848.9578 MH2 ).09 dem Q factar 2697.5 T2 1 848.9538 MH2 ~6.06 dBm Q factar 2758.7
- Y n 1
Oate 3APR 2017 143146 Oate: 3APR 2017 14,6618
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=amanas. FCC RF Test Report Report No. : FG731705-01A

GSM1900 (GSM) GSM1900 (EDGE class 8)
Lowest Channel

(oo | 5
Ref Level 35.00 d6m  ONSel 1540 08 w RBW 3 (Hz Ref Level 35.00 d6m  ONSel 1540 08 w RBW 3 (Hz
o ALt 30d8  SWT {s e VBW 10 kHz Mode Auta FFT o ALt 30d8  SWT 632 s & VBW 10 kHz Mode Auta FFT
[@ 1P Max [@ 1P Max
[ M1
30 [1 304 [1
20 - o 20 L}
o 0000000 ki42 o
I 5861.1 i
10 d - 10 d o
] I
/ e e
[ [
& ¥ Y
} X
10 - <10
wnhh o /
21 g " ', 21 g \
F o Ly e
30 d 30 d y = ke
Ve T ]
e A fy i Mt
S o T S T
Lt Mo, )
Ll g,
£0 din £0 din
CF 1.8502 GHz 1001 pts Span 1.0 MHz CF 1.8502 GHz 1001 pts Span 1.0 MHz
Markar Markar
Type | Ret | Tre | ¥%-value | Function | Function Result | Type | Ret | Tre | %-value ¥-valus | Function | Function Result
ML 1] 18502679 GHE | i down | 3157 kHE ML 1] L.850221 Gz | i down | 312.7 ki
71 1 1.8500422 GHz | e 26.00 €8 i1 1 1.8500442 GH | e 26.00 d8
T2 1 1,6503578 GHz 53 dBm 0 faclor 53611 T2 1 1,6503558 GHz 0 faclor 5917
T ] - T ] e
Oate 3APR 2017 152628 Oate 3 APR 2017 160625
o =
Ref Level 35.00 d6m  ONSel 1540 08 w RBW 3 (Hz 5.00 0Bm  OFfSel 15.40 0B w RBW 3 1HZ
o Al 30.d8  SWT 632 s & VBW 10 kHz Mode Auta FFT o Al 30.d8  SWT 632 s & VBW 10 kHz Mode Auta FFT
[@ 1P Man [@ 1P Man
. MI[1) 22.00 dbm)| . MI[1) 17.59 dbm)|
a0 1.88006 a0 1asnnoz2o0a
" ¥ ndi 26.00 ¢ A Nl 26.00 ¢
20 = TG B 14,7 } ki 20 3 Biw 7 |
T |8 414,700000000 kHz ooy B QOB00000 ki
X W tactor 5074.4) pe LY
10 d e . 10 d . S
" b
o 1 5 o v
¥ 5 1/
-0 £ L -10 7
T 7
AL by {
20 dh e il 20 dh
28 - 20 =
My, F
-30 i .30 B i
- \ 2
s b T /!
= < 40 o = o
N e s fode Vo] 4,
g ST o i)
: b
£0 dbn £0 dbn
(CF 1.88 GHz 1001 pts Span 1.0 MHz (CF 1.88 GHz 1001 pts Span 1.0 MHz
Markar Markar
Type | Ret | Tre | ¥%-value ¥-valus | Function | Function Result | Type | Ret | Tre | ¥%-value | Function | Function Result
M1 | 18800679 GHz | 2200 dem ndB down | 3147 kHz M1 3] 1.880002 GHz | ndB down | 3127 kHz
T1 1 1.5798422 GHz | 3 dam N 26.00 08 T1 1 1.6796442 GHz | N 26.00 08
T2 1 1.6801588 GH2 -4.16 dBm Q factor 5574.4 T2 1 1.6801588 GHz Q factor £012.4
- — -
1 Measuring..  GRARieRE WS y )| ﬁ
4 ‘
Oate 3APR 2017 152038 Oate 3 APR 2017 154809
p m
Ref Lavel 3500 dém  Offsat 1540 dB w RBW 3 kHz Ref Lavel 3500 dém  Offsat 1540 dB w RBW 3 kHz
o Al 30.d8  SWT VBW 10 kHz Mode Auta FFT o Al 30.d8  SWT 632 s & VBW 10 kHz Mode Auta FFT
[@ 1P Man [@ 1P Man
. MI[1) 21.68 dbm)| . MI[1)
& o] 1.909783000 GF a0 1
X Nl 26,00 ¢ B 2 |
20 . b i 20 . i
(TR AT B 215700000000 kiHz 211700000000 kHz
N \‘\1‘ v ; i
y W gpctor 6049.7] v 61274
10 d - L 10 d e
J \ 5
) T )
¥ ‘-{..
-10 [ -10 5
20 B ol o 20 B
[ i,
-30 B mit -30 ¢t
e 5
4D B ol L, PP 4D B Ay,
i \ A g
A Ny
e =
£0 dbn £0 dbn
| CF 1.9098 GHz 1001 pts Span 1.0 MH2 | CF 1.9098 GHz 1001 pts Span 1.0 MH2
Markar Markar
Type | Ref | Trc | %-value Y-value | Function | Function Result | Type | Ref | Trc | %-value | Function | Function Result
M1 1 1909783 GHz | 21,68 d8m ndB down | 3157 kHz M1 | 1909835 GHz | ndB down | 3117 kHz
71 1 1.5096412 GHz | ~4.85 dBm s 26.00 €8 i1 1 1.5096452 GHz | s 25.00 d8
T2 1 1,9099588 GH2 -3.54 dBm Q factor £049.7 T2 1 1,9059588 GHz Q factor 6127.4
) ) E—— ) )
Oate 3APR 2017 15:27.33

Dete 3 APR 2017 154844
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

L] ] L]
1 1
Ref Lovel 50.00 dBm  Offsel 14,60 ob = RBW 100 WHz Ref Lovel 50.00 dBm  Offsel 1540 ob w RBW 100
o au a0 dE  Swr 19 g5 @ VBW 300 kH:  Mode Auto FET o au a0 dE  Swr 19 g5 @ VBW 300 kH:  Mode Auto FET
(@ 175 1aay (@ 175 1aay
CITTEY] .93 abm)| CIETE) 10,90 i
[ a 00 M| o LAS 153100 G|
20 g8 26.00 D) 20 a8 = B 26,001 R
= g 1695000000 MH2 ™ 1715000000 MHz|
10 diim , X 759 10 diim pres
i ! X i A
i i 9 T
Y 5 ¥ ¥
-i0 - B ~10 g 4
A b |
20 d - - 20 d e
eV B i - e M "
_an s e e i e
401 B 401 B
-5 dir -5 dir
&0 d B0 d
CF B26.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 F-value | Function__| Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Result |
M1 1 825.531 WHz 18.93 dém ndB down 455 MHz | (- 1 Hz 18.95 dBm ndB. down
T 1 53 MHZ 3 dem | nds | 26.00 d8 T 1 ~7.40 dBm nds
T2 1 48 Miiz m Q factor T2 1 Q facior
- — -
| 4 [ [ | J

Date: 3APRZ017 034811

Date: 3APRZ0T7 04 1411

Middle Channel

Middle Channel

[=] =]
1 1
Ref Lovel 50.00 dim  Offset 1460 di = RAW 100 kHz Ref Lovel 50.00 dim  Offset 1540 di = RBW 100 kHr
e At A dE  SWT 19 g5 @ VEW 300 kHz  Mode Autd FET e Att E 12 45 @ VAW 300 kH:  Mode Autg FET
I I
CITTEY] 10,00 i
L e o LAT913100 GHy
208 o, 26,001} ) 20:70 . —== 26,000 dB|
) 1.705000000 MH2 ) i 1715000000 MH3|
Dy 7 177.6 Dy 7 Q factor 398.5
/ | / \
o 7 7 o ¢ n
i i -{0ias ! {
] T ] T
! \ ! ‘e
20 7 = = 20 d o Sl
< I <50 dam =
401 B 401 B
-5 dir -5 dir
&0 d B0 d
CF B36.4 MHz 1001 pts Span 10.0 MHz CF 180 GHz 1001 pts Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 F-value | Function__| Function Result Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Result |
(- 1 E 18.73 dém ndB down 4.7 (- 1 1E 19.09 dBm ndB. down 4715 MHz ||
T 1 8 1 dem | nds | T 1 LET - m nds
T2 1 g .58 dém Q factar T2 1 1882358 GHz  facior
! [T !

Date: 3APRZ017 034851

Date: 3APRZ017 D4 14,46

Highest Channel

Highest Channel

— = =)
1V 1V
ol el 50.00 dim  Offset 14,60 di = RBAW 100 kHz Ref Lovel 50.00 dim  Offset 1540 di = RBW 100 kHr
e At dE  SWT 19 gs @ VEW 300 kHz  Mode Autd FET e Att idE ST 19 45 @ VAW 300 kH:  Mode Autg FET
[@ 1Pk Moy [@ 1Pk Moy
MIEL] MiE1] 10,10 dim
2048 3 e ! 190673100 GH3
20 d2 R, P = 26,.00) R W0 e P B 26,00 4R
_ o~ aw ™S 1.705000000 MH2 _ il R +. 745000000 MH|
Dy 7 Q tartor \ 179.7 L 7 Q factor 110
i / \ i / \
¥ ¥
\: j {
{ ¥ Y
\ -{0ias :
. e il SN
. -0 dair
401 B 401 B
-5 dir -5 dir
&0 d B0 d
CF 846.6 MHz 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Result |
(- 1 845 721 Nz 18.84 dan ndB down 4.705 MHz | (- 1 1 19.18 dBm ndB. down 4,745 MHz |
T 1 844,842 MHZ ~7.44 dBm | nds | | T 1 8 db nds 26.00 d8 |
T2 1 848,548 Mz =582 dBm Q factor T2 1 -5,63 dBm Q facior 4018 |
i —_— -~ —
W [T )

Date: 3APR2017 034723

Date: 3APR2017 D4/ 15:38
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=amanas. FCC RF Test Report Report No. : FG731705-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spactrur [
Ref Lovel 50.00 dBm  Offsel 1540 ob = RBW 100 WHz
o au a0 dE  Swr 19 g5 @ VBW 300 kH:  Mode Auto FET
(@ 1Pk tay
COTEN] 10.9¢
Pty 1.711581 L
20 g8r = e 26,0010 )
) 21 By e 1.725000000 MHz
10 diem Q factor t a52 9|
0 dam .
7
40 dim— -t
/ |
<20 iy
-3 da
40 dB
-5 dir
&0 d
CF 17124 GHz 1001 pis Span 10,0 MHz
Marker |
Type | Ref | Tre | X-value 1 F-value | Function__| Function Result |
M1 1 1711531 GHz 15.94 d&m ndB down 4.725
T 1 nds |
T2 1 Q factar

Date: 3APR.2017 D448 08

Middle Channel

" " o
Ref Lovel 50.00 dim  Offset 1540 di = RAW 100 kHz
e Att E 19 45 @ VAW 300 LH:  Mode Auto FET
(@ 1Pk Har
COTEN]
Hrae BB~
B =
10 diirm 7 Q factor
/
0 dam .
v
40 dim— bi
o iy al
40 dB
-5 dir
&0 d
CF 17926 GHz 1001 pis Span 10,0 MHz
Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function__| Function Result |
M1 1 1 31 GHz 18.75 dBm ndB down 4.705 MHz
i i 1730282 -5.87 dam | nda |
T2 1 1734958 GHz 7.71 dBm Q factar

'

Date: 3APR2017 D448 52

Highest Channel

&
Ref Lovel 50.00 dim  Offset 1540 di = RAW 100 kHz
e Att idE ST 19 45 @ VAW 300 LH:  Mode Auto FET
(@175 1oy
Mil1] 101,75 A
s 1.75173100 GH;
b R, PP e | P 3 10 R
) B B 1.715000000 MH:
a8 Q factor " arLs
0 dam B
]
-0 dim— b - L i i _k
20 SR I s
b WA
ara L ST CRAVYLLA
530 e == o 7
40 dB
-5 dir
&0 d
CF 1.7526 GHz 1001 pis Span 10,0 MHz
Marker |
Type | Ref | Tre | X-valiue 1 W-value | Function | Function Result |
M1 1 1 3L 18.75 dém ndB down 4,715 MHz
i i 1 ~7.73 dam | nda | ds
T2 1 1754958 GHz 7,51 dém Q factar

'

Date: 3APR2017 DA45.27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

Occupied Bandwidth

Mode GSM850(MHz)

Mod. GSM EDGE class 8
Lowest CH 0.243 0.246
Middle CH 0.242 0.243
Highest CH 0.241 0.244

Mode GSM1900(MHz)

Mod. GSM EDGE class 8
Lowest CH 0.243 0.245
Middle CH 0.243 0.245
Highest CH 0.243 0.244

Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 411 4.10 412
Middle CH 412 4.11 4.11
Highest CH 412 4.13 412
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

] W e

Dete 3 APR 2017 143248

Ref Level 24.60 dom  OSet 14.60 98 RBW 10 (Hz Ref Level 24.60 dom  OSet 14.60 98 RBW 10 (Hz
o ALt 30d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT o ALt 30d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT
[@ 1Pk M [@ Pk Ma
x MIL] 29.91 dnm| Mil1) 24.74 dnm|
e e & A e $000 M4z}
242 15754 kitz
zn zn =
1 Y 1 =4
7 N 7
‘ \ ) I \
) T g / \
- _ U, - f \
7 2 / \
20 df 20d uf '
a0 N =3 N
40 gl B . b
50 50
40 dbn B0 a8
CF 824.2 MHz 1001 pts Span 1.0 MH2 CF 824.2 MHz 1001 pts Span 1.0 MH2
Markar Markar
Type | Ret | Tre | ¥%-value | | Function | Function Result | Type | Ret | Tre | | ¥-valus | Function | Function Result |
ML 1 824,2579 Mz | ML 1
1 1 I ace Bw 242.757242757 kHz 1 1 acc Bw 245.764245754 kHz
T2 1 824.321878 MHz T2 1 10.10 dBm

, L

Oate 3 APR 2017 14:67.24

Middle Channel

Middle Channel

=
Ref Level 24.60 dom  OSet 14.60 98 RBW 10 (Hz Ref Lavi dBm  Offset 1460 98 RBW 10 GHz
o ALt 30.d8  SWT 189.6 s & VBW 30 kkz Mode Auta FFT o ALt 30.d8  SWT 189.6 s & VBW 30 kkz Mode Auta FFT
e e
Mil1) 2940 dBm| Mil1) 23.72 abm|
e s 2 BA6.4 13000 MHZ] b 000 Mitz|
= 4 Mg B 241758241758 kiiz| 57 kiiz|
20 % = =
; %, 1 .
10 10 %
0 ; 0 -
y / X
10 — 10 —
) f \
-20 dl -20 df = —
a0 7 -- a0 -
e N, o
At = a0 =
50 50
0 d8 0 d8
GF 836.& MHz 1001 pts Span 1.0 MH2 GF 836.& MHz 1001 pts Span 1.0 MH2
Markar Markar
Type | Ret | Tre | %-value | ¥-valus | Function | Function Result | Type | Ret | Tre | | ¥-valus | Function | Function Result |
M1 1 T 29,40 d&m M1 1 2 dem
T1 1 16.18 dem Qce Bw 241.758241758 kHz T1 1 10,50 dem Qce Bw 242.757242757 kHz
T2 1 15.53 dBm T2 1 10.24 dem

] T e

Date 3 APR 2017 143324

, T

Date 3 APR 2017 14:67 56

Highest Channel

Highest Channel

=)
0 dBm  Offset 14 60 dB RBW 10 kHz 60 dim  Offset 14 60 db REBW 10 kHz
o ALt 30.d8  SWT 189.6 s & VBW 30 kkz Mode Auta FFT o ALt 30.d8  SWT 189.6 s & VBW 30 kkz Mode Auta FFT
[@ 1Pk Ma [@ 1Pk Ma
¥ MIT1] 29.98 dbm)| MI[1) 91 dim)|
. i 048 867900 Mz, £ o 048780000 Mz,
iy 240759740759 kiiz] Al et 248756743750 kiiz]
20 ¥ 20 =
0 - 0 ‘
: \ \
0 7 8 7 1
10 o o 10 -
-20 dl ; -20 df . =
; . N
<30 - =30
40 b = APt e
50 50
-60 di -60 din
CF 848.8 MHz 1001 pts Span 1.0 MH2 CF 848.8 MH2z 1001 pts Span 1.0 MH2
Markar Markar
Type | Ref | Trc | %-value | Y-value | Function | Function Result | Type | Ref | Trc | | Y-value | Function | Function Result |
M1 1 848,8579 MHz | M1 1 23.81 dém
T1 1 848.68012 M | 1 Qce Bw 240.759240759 kHz T1 1 10,53 deém Qce Bw 243.756243756 kHz
T2 1 B48.920879 MH2 15.73 dém T2 1 10.21 dém

] [y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Oste 3APR 2017 152122

Sp
Ref Level 35.00 dim  Offset 1540 dB RBW 10 kHz Ref Level 35.00 dim  Offset 1540 dB RBW 10 kHz
o ALt 30d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT o ALt 30d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT
[@ 1Pk Max [@ 1Pk Max
— Mil1] — Mil1] 28.07 dBm|
= X = 1.85039000 &
il M\ gce 8w e Bw 244.755244755 kitz]
20 —F 2 20 - =
I L F° .
10 d 4 - 10 d 3
[ L 4 f
i 3 f \
/ \ / \
-0 = - -0 £ -
20 dh 20 dh i =
20 - 20 oy
\ \,
30 d = 30 df i
| 50.0i8en = | 0. =
50 50
£0 din £0 din
| CF 1.8502 GHz 1001 pts Span 1.0 MH2 | CF 1.8502 GHz 1001 pts Span 1.0 MH2
Marker Marker
Type | Ret | Tre | ¥%-value | Function | Function Result Type | Ret | Tre | ¥%-value | Function | Function Result |
[ 1] 1850211 GHz | | [ 1] 1.85018 GHz | |
T1 1 1.85007912 GHz | Qcc Bw 242.757242757 kHz T1 1 1.85007812 GHz | Qcc Bw 244, 765244755 kHz
T2 1 1.85032188 GHz T2 1 1.85032288 GHz
- v -

W e

) e

Oate 3 APR 2017 186

214

Middle Channel

Middle Channel

Oste 3 APR 2017 152200

Sp
Ref Lavi 5.00 dém Offset 15.40 dB RBW 10 kHz Ref Lavi 5.00 dém Offset 15.40 dB RBW 10 kHz

o Al 30.d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT o Al 30.d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT

[@ 1Pk Max [@ 1Pk Max

.  MI[1] 26.24 dBm)| . MI[1) 22.57 dbm)|
o -l 1.88006690) 7| o 1.88001000 Z]

Y\ Gec B 202757242 . occaw 244755244755 kiiz|
20 - 20 - =
1 /
7 ¥ & >
10 d F = 10 d
4 1 \ 4
J \ / \

-0 e -0 1

20 dm - — iy

-30 o e 308 5

~ L o =

| 40 dgar- = = 0B =

50 50

&0 din &0 din

| CF 1.88 GHz 1001 pts Span 1.0 MH2 | CF 1.88 GHz 1001 pts Span 1.0 MH2
Marker Marker

Type | Ret | Tre | ¥%-value ¥-valus | Function | Function Result | Type | Ret | Tre | ¥%-value | Function | Function Result |

M1 1 1,6800669 4 dEm I M1 1 I
T1 1 1.87987812 | 3 dBm Qce Bw 242.757242757 kHz T1 1 1.879 | Qce Bw 244.755244755 kHz
T2 1 1.88012088 GHz 12.79 dem T2 1 1.88012188 GHz
- " -

} e

Date 3 APR 2017 1862

43

Highest Channel

Highest Channel

Date 3 APR 2017 152241

| |
35.00 dBm  Offset 1540 dB REBW 10 kHz 35.00 dBm  Offset 15.40 dB REBW 10 kHz
30.d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT 30.d8  SWT 189.6 s & VBW 30 kHz Mode Auta FFT
I w
- " ] - ]
x 1 1
=" e Bw 242 X e B 243
20 . 20 —
(2% o [
o - E
10 4 10 d T
# A’- \
0 . 0 =i
N 7
/ \ /
<10 * <10 17 T
20 g 28 dp e N Sy
30 = = -30 i - o
= ¥ o g s
A0 i -
50 50
£0 dbn £0 dbn
| CF 1.9098 GHz 1001 pts Span 1.0 MH2 | CF 1.9098 GHz 1001 pts Span 1.0 MH2
Markar Markar
Type | Ref | Trc | %-value Y-value | Function | Function Result | Type | Ref | Trc | %-value | Function | Function Result |
M1 | 1 069614 GHz | dem | M1 | 190981 GHz | |
1 1 1.90967912 GHz | 11.89 dam acc bw 242.757242757 kHz 1 1 1.90967812 GHz | acc bw 243.756243756 kHz
T2 1 1.50992188 GHz 13.21 dBm T2 1 1.50992188 GHz
g " g

)

} e
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swamanas. FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Oste 3APR 2017 034423

RefLovel 30.00 06m  Offset 146098 RBW 100 KT RefLovel 30.00 Bm  Offset B RBW 100Kz
o ALt 3048 SWT 10 ys & VBW 300 kHzr  Made Auto FFT o ALt 30d8  SWT 10 ps & VBW 300 kHz  Mode Auto FFT
[@ 2Pk Max CEED
mil1) 16.89 dom| Mt
2 ik, 1hiz] . 1
2 P £ i 5 MFiz] 2028 W eSO R o
10 d - 104 -
" / \ " / \
. 7 \ ; i Y
{
A0 | 1 0 dE / \
Al v / i
) -20 o \
~AnALN i = = e T .
o A b
sn.d
40 40
50 db 50 dB
£0 dB 40 dB
| CF 826 4 MHz 1001 pts Span 10.0 MHz | CF 1.8524 GHz 1001 pts Span 10.0 MHz
Markar Marker
Type | Ref | Tre | - value ¥-value | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result |
M1 1 825531 WAz | B I ML 1 1851531 GHz | I
Tl 1 B24.34206 MHz | Oce Bw 4.105294 106 MH2 Tl 1 Qce Bw 4.095004096 MH2
T2 1 82044795 MHz .62 dem T2 1

) L

Date 3 APR 2017 04:97:45

Middle Channel

Middle Channel

Oste: 3APR 2017 034500

Ref Level 30.00 dém  Offset 14.60 d& REW 100 kHz Ref Leval 30.00 dBm  Offset 15.40 9B RBW 100 kHz
o ALt 3048 SWT 10 ys & VBW 300 kHr  Made Auto FFT o AL 3048 SWT O s e VBW 300 kHz  Maode Auto FFT
[@ 1Pk Max (@ 1Pk Man
MI[1) 1882 dbm)| EITEY]
2 N 1 1.879 z
2 TP ¢ PR Qpeey = i 20N - = e g R 1. 105894 106 MHz|
10 d ; B 104 .
7 \
/ \ /
o dp L ods v
i \ T
i / \\ i J ‘k
. / o
= W A2 WP — T N o
i e - - o
40 40
50 8 =0 dn
s0.d8 0 db
| CF 836.4 MHz 1001 pts Span 10.0 MH2 | CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | - value ¥-value | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result |
M1 1 B35.531 Mz | 18.82 dem I [ 1 1 I
Tl 1 834.35205 MHz | 4 dam Oce Bw 4.115284116 MH2 Tl 1 7 | Qcc Bw 4105294106 MH2
T2 1 B3B.46793 MH2 4 dem T2 1 1.882048 GHz

w T

Date 3 APR 2017 04:18:21

Highest Channel

Highest Channel

2 | 5 |
RefLovel 30.00 cBm  Offsel 14.60 98 RBW 100 kHz RefLoval 30.00 cBm  Offset 15.40 9B RBW 100 kHz
o ALt 3048 SWT 10 ys & VBW 300 kHr  Made Auto FFT o AL 3048 SWT 10 s & VBW 300 kHz  Maode Auto FFT
[@ 1Pk Man (@ 1Pk Man
MI[1) 18:76 dbm)| EITEY]
. 84573100 Miz] . 1 ’
. BT Y T 1115884116 Miiz) L R0 = Py = 1125674126 MHz
10 d . 10t
/ \ ‘4' \\
B y odp f \
/ | \
-10 de L -10 dt -
/ et e
= = 2 —
— a0 d
40 40
50 db S0 dB
£0 0B 40 da
CF 8466 MHz 1001 pts Span 10.0 MH2 (CF 1.9076 GHz 1001 pts Spon 10.0 MHz
Marker Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result | Type | Ref | Tre | X-value | Function | Function Result |
M1 i 845,731 WAz | 18.76 dBm I [ i 1 I
Tl 1 4454206 M | B.98 dagm Oce Bw 4115284116 MHz Tl -3 | 9.21 dem Qcc Bw 4.125874126 MHz
T2 1 84865704 Mriz .57 dem T2 1 1.909648 GHz c.31 dem

Oste: 3APR 2017 034535
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swamanas. FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

= ' ] I

Oste: 3APR 2017 04:60 58

v I
RefLovel 30.00 06m  ONfSet 15,4098 RBW 100 KT
o ALt 3048 SWT 10 ps & VBW 300 kHr  Made Auto FFT
[@ 1Pk Ma
mil1)
2 s ¢ PES ]
10 d -
o A
/
. \
-10 gt -
/ Vo
20 - =
Sod ==
40
50 dbm
£0 dB
CF 1.7124 GHz 1001 pts Span 10.0 MH2
Markar
Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result
M1 1 1.7 18.77 dém
Tl 1 1.7103421 9.24 dam Oce Bw 4.115284116 MH2
T2 1 1.7144575 GHz S.50 dBm
- - Y E—
Oste 3 APR 2017 0460 18
Spectrum =]
RefLovel 30.00 06m  ONfSet 15,4098 RBW 100 KT
o ALt 3048 SWT 10 ps & VBW 300 kHr  Made Auto FFT
[@ 1Pk Ma
Mi1)
=Sl P T
10 d
.“ \
o 7 :
A0 / 4
I
/ \
20 L \-\.
30- = =
40
50 dbm
£0 0B
| CF 1.7326 GHz 1001 pts Span 10.0 MH2
Markar
Type | Ref | Tre | ¥-value | ¥-valua | Function | Function Result
M1 1 18,49 d8m
Tl 1 9.20 dam Oce Bw 4.10529410a MHz
T2 1 €.50 dBm

Highest Channel

Spectrum ‘“?]
Raf Lavel 30.00 dém  Offset 15.40 dB REBW 100 kHzT
o ALt 3048 SWT 10 ps & VBW 300 kHr  Made Auto FFT
[@ 1Pk Ma
Mi[1)

2 S, VY W -

104 ~

o - \

f
i ) \
. ol \n
N / /

30 ¢

40

50 dbm

40 db
| CF 1.7526 GHz 1001 pts Span 10.0 MHz2
Marker

Type | Ref | Tre | %-value | ¥-value | Function | Function Result

M1 1 75173 18.92 dém
Tl 1 1 $.11 dBm Oce Bw 4.115284116 MH2
T2 1 1.7546579 €.55 dBm

- ) (T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Ref Level 23.60 dBm
SGL Count S0/50

Offset 14,60 d& Mode Auto Sweep

SGL Count 50/50

Ref Level 29.60 dBm

Offset 14.60 dB Mode Auto Sweep

Date: 3.APR 2017 14:38:01

@1 Max (@1 Hax
Limit heck _SPUET@ BS_ pPaps

20 dhihe _$PURIOUS Line ABs | _ 20 e _FPURIOUS LINE ABS PABS

104 I{W\

\

-10d8 \

_SRURIGUS_ LINE_ABS_ J \ﬁ

-20 dBm r

a0 de [

40 d8 MI' 40 dam

-50 di -50 dBr -

A T il h " " SU LR
60 dB -60 dBm—
Tk
Start 820.0 MHz 2003 pts Stop 824.5 MHz | |(['Start 848.5 MHz 2003 pts Stap 855.0 MHz
|Spurious Emissions Spurious Emissions |
Rangelow | Rangeup | RBW | Frequency |__powerabs | atimit ||| Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
| B20.000 MHz | 823.000 MHz 100,000 kHz B22.91758 MHz -47.70 dBm | =34.70 68 | 848.500 MHz 849.000 MHz 10,000 kHz B48.79691 MHz 21.55 dBm -13.45 db ||
B23.000 MHz | 824.000 MHz 3.000 kHz B23,98501 MHz -17.82 dém | -4.82.cB | 842,000 MHz 850.000 MHz 3,000 kHz £840.01896 MHz =17.49 dBm -4.49 dB
824.000 MHz 824.500 MHz 10.000 kHz B24.20309 MHz 21.28 dBm -13.72 dd B850.000 MHz 855,000 MHZ 100,000 kHz BED.01748 MHz -48,00 dBm -35.00 dB
T -r
il J CNERERN) v TIIRIIND wa

Date: 3 APR 2017 14:40:0:

J

3

GSM850 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Ref Level 29,60 d8m
SGL Count 50/50

Offset 1460 d8 Mode Auto Sweep

Ref Level 29.60 dBm
SGL Count 50/50

Offset 14.60 di Mode Auto Sweep

Date: 3.APR 2017 15:02:42

@1 an (@1 Hax
Limit heck _SPLET@R PARS
20 dhiie _BPURIOUS ) INE_ABS 20 ghine INE_ABS_ ety
104d oM mﬁ
o dBr [ \\] B
-10 d@y } ‘ \‘
SRURIOUS. LINE_AB \ \ 1
-20 dim J 0 dimj
30 d8) 0 di l
40 dBy {“ -4 da...ﬂ\
50 d = J‘ﬂ -50 dBr
T - v . ¥ " » ] [‘fl-.-h-—— - I R——
60 db | 60 d |
i
Start 820.0 MHz 2003 pts Stop 824.5 MHz Start 848.5 MHz 2003 pts Stap 855.0 MHz
| Spurious Emissions Spurious Emissions ]
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerahs | ALimit
I B20.000 MHz | §23.000 MHz 100,000 kHz B22 99550 MHz =51.53 dBm | =38.53 dB || 848.500 MHz 849,000 MHz 10,000 kHz B48,79201 MHz 14.80 dbm -20.20 d ||
823.000 MHz | §24.000 MHz 3.000 kHz B23,98303 MHz -25.89 dbm | -12.89.dB | 848,000 MHZ 850,000 MHz 3,000 kHz B849,03493 MHz -29,54 dBm -16.54 dB
824.000 MHz 824.500 MHz 10.000 kHz 15.50 dBm -19.50 d8 850.000 MHz 855,000 MHz 100.000 kHz B50.23726 MHz -51.69 dBm -38.69 dB
S ———
)i ] THILIEAD) e )il ] ] ™)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

Spectrum

Ref Level 30.40 dam
SGL Count 50/50

Offset 15.40 dB Mode Auto Sweep

Ref Level 30.40 dim
SGL Count 50/50

Offset 15.40 dB Mode Auto Sweap

(@1 max @t max
Limit Gheck 5P URTRAG CHEEK £ PARE
Line _$PURIOUS_|LINE_ABS X Line |BPURIOUS_LINE_ABS PARS
10 dBm fl ;\ m\ T
0 \ B 1
i dem-}
20 dBm j “‘ o d k
30 dim
T -40 I S
J; i e ——
-50 dBm
L
-60 d@ -60 dBm—|
Start 1.845 GHz 2503 pts Stop 1.8505 GHz ||| Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions |
|  Rangeup | RBW | Frequency |  Powerabs | ALimit || _Range Law | Rangeup | RBW | Frequency | Powerabs | ALimit
1,845 GHz | 1.000 MHz 1.84899 GHz | -38.08 dBm -25.03 dB 1.903 GHz | 1.810 GHz 10,000 kHz 1,80979 GHz 30,72 dam -14.28 db ||
1,850 GH; 3.000 kHz | 1.85000 GHz ~18.30 dBm | 1.910 GHz | 1,911 GHz 3,000 kHz 1,91002 GHz -21.99 dBm -8.99 db
1.851 GHz 10.000 kHz 1.85027 GHz 1.911 GHz 1,915 GHz 1,000 MHz 1,91105 GHz -37.89 dbm
-

Date: 3 APR2017 1524:15

Date: 3 APR.20T 15:25:46

]

GSM1900 (E

DGE class 8)

Lowest Band Edge

Highest Band Edge

Date: 3. APR 2017 15:57:27

RefLevel 30,40 dém  Offset 15.40 d& Mode Auto Sweep Ref Level 30.40 dim  Offset 15.40 d8 Mode Auto Sweep
SGL Count S0/50 SGL Count 50/50
@1 Miax 61 ax
Limit Gheck _SPUEIIG CHE = PARS
e LPLUR S N s Line IFPURIOUS_LINE_ABS PARS
20 ghiine _JPURIOUS_|INE_ABS. 55 duine
10 s {M\
N [
-20 dBm: l \h
-30 di \
40 dB fr
] RSOSSN ISS— ey oy J’ ! NE—
-50 db i -50 dBm
-60 dBm -60 dBm—|
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stap 1.915 GHz
| Spurious Emissions Spurious Emissions )
__Rangelow | Rangeup | | Frequency | Powerabs | atimit | || Rengelow | Rengeup | RBW | Frequency | powerabs | ALimit
| 1.845 GHz | 1,849 GHz 1,84900 GHz -39.89 dBm | -26.89 db | 1,903 GHz | 1,810 GHz 10,000 kHz 1,90977 GHz 16.60 dBm ~16.40 b ||
1iBAS-Gri:] 1.850 GHz DS, (Ha ~26.04.dBm | -13.04 dB | 1,810 GHz 1,911 GHz 3.000 kHz 1.91000 GHz 20,084 dBm -16.84 db
1850 GHz 1.851 GHz 10.000 kHz 185022 GHz 16.14 dBm -18.86 db 1.911 GHz 1,815 GHz 1,000 MHz 1.91101 GHz -40.10 dBm -27.10 db
_—
T "
i ) CHNLNENDY we ] (T

Date: 3 APR 2017 15:58:59

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WH2

Page Number : A21 of A30
Report Issued Date : May 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
—]ﬁi_ {@J T &
Ref Level 25.60 dBm  Offset 14.60 dB Mods Auta Swesp Ref Level 29.60 dbm  Offset 14.60 dg Mode auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr
heck L SPURTRHIE C8 .
_$PURIOUS_LINE ABS o0 dhife _$PURIOUS LINE ABS |
1048
/4.—. \\ a/'—-__ |
7 '\\ S deyy \
/ | B2
. -1 dém ¥
/ | ¥ \
i \ 'IL' aBimr T
,V| A | [Fsg0 dem I
~
N""\'AP ./ 40 dEn M\f \ [ =
poettadp o | ———
‘-\.,___‘_‘
-50dg
-60 dBm
0 MHz 2503 pts Stop 829.0 MHz ] ||l Start 844.0 MH2 2503 pts Stap B55.0 MHz
|Spurious Emissions | Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__powerabs | ALimit | Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
820,000 MHz | 823,000 MHz 622.866563 MHz | -35.44 dbm 244 dB || 844000 MHz 843,000 MHz 100.000 kHz 845, 74076 MHz 7.30 dBm -27.70 dB
823.000 MHz | 824,000 MHz 823,99900 MHz -28,57 dém -15.57 d8 848,000 M 650.000 MHz 50.000 kHz 848.00100 MHz -28.64 dBm -15.84 di
B24.000 Mz 823,000 MHz 100,000 kHz 2640010 MHz 7.31 dBm -27.69 dB 850,000 MHz 855 af 100.000 kHz AE0, 15734 MHz ~32.64 dBm S19.64 dB
‘ . )j ) 111U —
Date 3APR T 03 5254 Date 3.APR 2017 03:56:65
WCDMA Band Il (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge
= o
Sp * {n—r"J o %
Ref Level 30.40 dBm  Offset 15.40 dB Mods Auta Swesp Ref Level 30.40 dbm  Offset 15.40 dg Mode auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr ll_ AYq_Dw_r )
Limit ¢heck - SPURIRIE o =
20 ghine _HIPURIOUS_LINE_ABS og:hine _PPURIOUS L INE_ABS
10 dB
W i | | | R b it
X a s
/ : g/ A
] | o derm \
M
ﬁ'\‘ M,
NN 48
-50 dBm -50 dBm
50 dim -60 dBm
Start 1.845 GHz 2503 pts Stop 1.855 GHz gtart 1.905 GHz 2503 pts Stop 1.915 GH2
| Spurious Emissions  Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Ppowerabs | ALimit | Rangelow | RangeUp | RBW | Fraquency | powerabs | ALimit
1.845 GHz 1,848 GHz 1.000 MHz a7 GH -25.,81 dBm -12.81 dB 1.910 GHz 100.000 KH. 1.90675 GHz 7.47 dBm -27.53 dB
1.849 GHz | 1,950 GHz 50.000 kHz | -28,05 dim -15.05 d& 1.911 GHz 50.000 kHz 1.01000 GHz -23.40 dBm -10.40 dg.
1.B50 GHz | 1.855 GHz 100,000 kHz = dim -27.68 dB I 1.315 GHz 1,080 MHz 1.91127 GHz -16.97 dBm -3.97 dB
—
; i T )i ) TN we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum

Im:r
v
RefLevel 30.40 dBm  Offset 15.40 dB Modse Auto Sweep Ref Level 30.40 dim  Offset 1540 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 'l. Avq.pw.’
Limit ¢heck - SPURTRHIE C8 BS_
i 5_LINE_AnS Line _$PURIOUS_LINE_ABS
20 dne PURIOUS_|INE_AB - N 3
10 dBm 10 dB
e ko) | R S G o o ] / -y
0 dey i h o :
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/ \ f,” A
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SPURIOUS_LINE_ABS / \ / \i
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TP B v Ul {Irdo den R
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490 d8m 40 dB \[f\
-50°dBm -50 dBm
60 dém 60 dim
Btort 1,705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions  Spurious Emissions
__Rangelow | Rangeup | RBW | Frequancy, | Ppowerabs | Atimit | Rangelow | Rangeup | Fraquency |  Powerabs | ALimit
1.708 GHz | 08 G 1.000 MHz 1.70895 G -20.63 dbm ~7:63 d8 1,750 GHz 1.755 GHz 7.38 dBm -27.62 dB
1.709 GHz | £0.000 kHz | 1.71000 ¢ -25,59 dBm -12.59 di 1.755 GHz 1.756 GHz 220,23 dpm =
1.710 GHz 100,000 kHz 1.71154 G 7,34 dBm -27.66 dBb 1.786 GHz 1760 GHz = Ham
i — T
\ it T ) )i T e
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ea FCC RF Test Report Report No. : FG731705-01A

SPORTON LAB.

Conducted Spurious Emission

GSM850 (GSM) GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Ref Level 2460 dBm  Offset 14 60 g8 Mode Alto Sweep Ref Level 2460 dBm  Offset 14 60 g8 Mode Alto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max
rafs 20 ghiznit fheck T
INE_ABS ks Ling RIOLS_|INE_ABS ks
10 m
i i

IIE_[INE_ABS

a0 e
&0 d &0 b
=70 di =70 df
Start 30.0 MHz 208005 pts Stop 9.0 GHz Start 30.0 MHz 208005 pts
Spurious Emissians Spurious Emissians
Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs |
30,000 MHz 620, 1.000 MHz - ~25.40 db 30,000 MHz 620.000 MHz 1,000 MHz 203.04298 MHz 37,51 dBm
BES.000 MHz 1.000 M -24.61d8 BES.000 MHz 1,000 GHz 1000 W 906, -36.48 dim
1,000 GHz 1.000 M) -24.19.d8 | 1,000 GHz 3.000 GHz 1.000 M -37.88 dam
1.000 MH2 7 -20,87 d8 32,000 GH; 7.000 @ 1.000 MH2 -34.06 dBm
1.000 MHz 3 -21.70 dE 7,000 GHz 1.000 MHz 7.04337 GHz 3,81 dem 0,81 dB
] il ] [0

Oate 3 APR 2017 144141 Date 3 APR 2017 150629

Middle Channel Middle Channel

Spectrum 1
Offset 14 60 08 Made Auto Sweep Rof Level 24 60 dBm  Offset 14 60 g8 Made Auto Sweep
SGL Count 10/10
@1 Max
50 dhAIL (heck raks 50 dhAIL (heck raks
Line _$puRIous_|iNe Ak Line _$PURIOUS_|LINE_ABS Akt
1 1
0 0
=30
S0
80 d 80 d
=70 di =70 df
Start 30.0 MHz 208005 pts Stop 9.0 GHz Start 30.0 MHz 208005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc | Powerabs | ALimit |
30,000, MHz 620.000 M 1,000 MHz 633.06087 MHz 33,83 dim -25.83 dB 30,000, MHz 620.000 MHz 1,000 MHz -25.30 dB
BES.000 MHz 1.000 G 1.000 M 97750000 MH: -37.71 dim -24.71d8 855,000 MHz 1.000 GHz 1.000 -24.70 d8
1.000 GH2 3.000 G 1.000 MHz -37.66 d&m -24.50.4d8 | 1.000 GHz 3.000 GHz 1.000 MHz -37.36 dBm -24.36 48 |
3,000 GHz 7.000 @ 1.000 MHz -33.79 dam -20.79 d8 7.000 GHz 1.000 MHz -33.56 dam -20.56 d8
7.000 1,000 MHz 58 dim -21,58 d& 5.000 GH: 1,000 MHz 8.26972 GHz 3,84 dim 0.84 dB
E ' - 1 —

Oete 3 APR 2017 144267 Dste 3 APR 2017 150753

Highest Channel Highest Channel

Rof Level 24,50 dBm  Offset 14.50 48 Mode Auto Sweep Rof Level 24,50 dBm  Offset 14.50 48 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
50 Ak (heck vaks 50 gkt fheck vaks
Line _$PURIOUS_|INE_ Ahs Line _{PURIOUS_|LINE_ABS aks
1

=0 T 1
=0 +50
&0 &0
=70 di =70 df
Start 30.0 MHz 208005 pts Stop 9.0 GHz Start 30.0 MHz 208005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | | Power Abs ALimit | Rangelow | Rangeup | Frequency | Power Abs ALimit |
30,000, Wiz 620.000 37,06 dim -24.06 dB 30,000, Wiz 620,000 MHz 481.85157 MHz 37,50 dim -24.50 dB
BES.000 MHz -37.50 dBm -24.59 d8 855,000 MHz 1.000 GHz 97155757 MHz -24.12 d8
1,000 GHz 1.000 MHz -36,72 dam 23,7048 | 1,000 GHz 3.000 Gz 1.000 MHz 5 65042 GHz 2430 d8 |
1.000 MHz -32.85 dam -19.85 d8 7.000 GHz 1.000 MHz 0.48531 GHz -19.77 d8
5.000 GH: 1,000 MHz -34.36 dBm -21,36 8 5.000 GH: 1,000 MHz 8.36045 GHz 4,69 dem -21.69 d&
] ] [TTTTIT

Dete 3 APR 2017 150814

Dete 3 APR 2017 144413

Page Number 1 A24 of A30
Report Issued Date : May 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WH2



SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

<6)

Ref Level 25 40 dBm  Offset 1540 g8 Mode Alto Sweep

SGL Count 10/10

<6)

Ref Level 25.40 dBm
Count 10/10

Offset 15 40 8

Made Au

g
i
H
&
2

Ref Level 25 40 dBm  Offset 1540 g8 Mode Alto Sweep
L Count 10/

T
20 dhffi”
tiha

WS _|LINE_ABS PAfs

@1 Max
20 i AFS Himit Fheck

= e _fpumious LINe_ABs PAkS Tine _EPURIOUS _|LINE_ABS

1 1

a a

S0d Sod

<0 <0

704 BT

Start 90.0 MHz 48006 pts Stop 19.1 GHz Start 90.0 MHz 48006 pts Stop 19.1 GHz
Spurlous Emissions Spurlous Emissions

Range Low gqelp | Frequency Power Abs__| Alimit | Range Low Range Up | REW | Frequency | __Powerabs | |
30.000 MHz 00 601.28686 W -24.37 d8 30.000 MHz 1.000 GHz 1,000 MHz 5782 MHz -37.35 dEm
1,000 GHz -24.46 dB 1,000 GHz 845 GHz 1,000 MHz 1,53356 GHz .23 dim
-93.52 d8 0 GHz 1.000 MHz 2.58419 GH
7.000 GHz 3 -19.40.ds | 0 GHz 1.000 MHz | i
13.800 G-z 12.39205 GHz -19.95 d8 7.000 GHz 13.800 G-z 1.000 MHz
13,600 GHz 19.100 ¢ 1,000 MHz 15.83461 GHz -29.00 dim -16.00 d& 13,600 19.100 G 1,000 MHz 2 -16.44 B
Bi 1 1

Oate 3APR 2017 153636 Oate 3 APR 2017 160018

Spectrum ‘“ﬂ Spectrum ‘“ﬂ

Ref Level 25.40 dBm
Count 10/10

Offset 15 40 8

Mode

Limit (heck

Tine _puRious

INE_ABS

BT

Start 30.0 MHz

[ spurious Emissions
Range Low Rangeup |
30.000 MHz
1.000 GHz

48006 pts Stop 19.1 GHz
REW Power Abs | |
1.000 GHz 1.000 MHz -36.83 dém 2

S GHz 1,000 MHz 37,96 dm -24.96 dB
0 GHz 1.000 MHz -52 50 di

0 GHz 1.000 MHz | -20.26d8 |
13.800 GHz 1.000 MHz -19.10 d8
19.100 GH2 1,000 MHz -16,23 d&

Oate: 3APR 2017 15:36 58

50 b
<0
S04
Start 90.0 Mz 48006 pts Stop 19.1 GHz
[Spurious Emissions
Range Low Range Up | REW | Frequen Power Abs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 437.54873 MHz -37.71 dBm
1,000 GHz 1.848 GHz 1,000 MHz 1.28990 GHz 33,03 dim
3.000 GHz 1.000 M .
7.000 GH2 1.000 MHz | -20.20d8 |
13.800 GHz 1.000 MHz -19.95 d8
13,600 GH2 19.100 GH2 1,000 MHz -16,32 d&
Bi 1

Oate: 3APR 2017 180220

Highest Channel

.,g]

Ref Level 25.40 B Offset 15.40 G0 Mode Auto Swesp
SGL Count 10/10
@1 Max
20 bt 8
Line _§PURIOLS_LINE_ABS 7
10
(i

<f)

Ref Level 25.40 dBm
SGL Count 10/10

Made Auto

)

Limit (heck

Line _§PURIOLS_

INE_ABS

30 dam -
S0 i
<0
=70
Start 90.0 Mz 48006 pts Stop 19.1 GHz
[Spurious Emissions
Range Low Range Up | REW | Fraequency Power Abs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz B 2 -37.41 dBm -24.41 d8
1,000 GHz 1.845 GHz 39,33 dim -25.33 dB
1315 -35,53 dBm -
7.000 GHz -32.12 dBm
13.800 GHz
19.100 GH2 1,000 MHz -16.79 d&

Oate 3APR 2017 15:38.48

)

Oate 3 APR 2017 18:03.43

50 it
<0
=70
Start 90.0 Mz 48006 pts Stop 19.1 GHz
[Spurious Emissions
Range Low Range Up | REW | Power Abs__| Alimit |
30.000 MHz 1.000 GHz 1.600 MHz -35.72 dEm - a8
1,000 GHz 1.848 GHz 1,000 MHz 33,14 dim -25.14 dB
0 GHz 1.000 MHz -36.18 dBm -23.16 d8
000 GHE 1.000 MHz | -32.44 dim -19.44d8 |
13.800 GHz 1.000 MHz -32.30 dam -19.30 d8
19.100 GH2 1,000 MHz 29.21 dim -16.21 dé
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

dem  Offset 14,60 a8 Mode Autn Sweep

Rof Lavel 22460
SGL Count 10/10
@1 Max

it Jhck DA
o _SPURIDUS_LINE_ABS [T

LINE,

700 diter

Start 30,0 MHz 28005 pts Stop 9.0 GHz

Spurious Emissions

Range Up | | Frequency | powerabs | aumi |l
TRV

620,000 MHz |
'

1,000 MHz

f‘@] Spectrury f‘@]

Rof Level 254

Bm  Offsel 1540 g8 Mode Auto Sweep

Count 10/101

@1 Max

20 !'I

10 dim

Imit hack
h

EPURIOUS_|INE_ABS

0

LINE_ABS,
!

0. o

60

70 d
Slart 0.0 MHz
[Spurious Emissions

48006 pls Stup 19.1 GHz

Powar Abs | ALimit ||

Ronge Low

30.000 M)

10000 Mz

i

i

Date: 3APR2017 DAD3S2

Date

JAPRIIT 044116

Middle

Middle

Ref Level 24.60 dem  Offset 14,60 g8 Mode Auto Sweep

unt 10/10

CRES
20 dhifl Jluck
EpunRIDUS

INE_ABS [T

LINE_£B5

30 dB
B

-60

700 diter

Start 30,0 MHz 28005 pts Stop 9.0 GHz

Lspurious Emissions |
Rangelow |  Rengelp | Frequency | powerabs | Alimit |
620 000 M- D

Ref Lavel

offset 15.40 g8 Mode Autu Sweep

ount 10410

Mz

0

10

it Jhech
Line EPURIDUS

INE_ABS

dim

0

s

5ol
-6
“70d
Start 30.0 MHz 48006 pls Slop 19,1 GHz
[Spurious Emissions
Range Low | REW | | Powar Abs |
0 2 1.000 MHz 3 dBim
1.000 Mz
1.000 MHz |
1000 MHz
1.000 bHz

1,000 MHz -28,70 obm

Date: 3APR.2017 D404 58

Date: 3APR2017 D443:33

Highest Channel

Highest Channel

Mode Adto Sweep

Ref Lavel
e

m  Offset 15.40 g8 Mode Autu Sweep

Date: 3APR2017 DALEZ2

Ref Level 24.60 deém  Offset 14.60 o8
SCL Count 1016 count
@1 e
Jlwck I 0 it ik v
EPUIRIOUS_|INE_ABS v s FPURIOUS_|INE_ABS [
0 g8 [
10 dBm—y
LINE_#BS UE_LTNE_ABS,
ot d
-30 dB: and
gl ot i 500 df
. -6 di
<601
7o
B S
Slart 30.0 MHz 38006 pis Slop 19,1 GHz
Start 30,0 MHz 28005 pts Stop 9.0 GHz (Spurious Emissions
Spurious Emissions | Ronge low | Rangelp | ALimit |
Range Up | Frequency | powerabs | Allmit ! 1.001 1
620,000 MHz | 500.40730 MHz 36,66 dem
1.008 GHz 2 -27.75 dBm
-37.43 dém
i | 1 -33.97 dém ~32.64 dBm
00D GHz 1,000 MHz 3.00100 15 dim -28 59 dbm
i i
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swamanas. FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Rrof Lavel Offset 1540 8 Mode Auto Sweep
SGL Count
@1 1=

Limit fhack
a0 e fpumions LINe ans

10 dBm

0 dim— —

100

URTEL
20 dam

-3} diim

=600
Slart 30.0 MHz 48006 pts Slop 18.0 GHz
[Spurious Emissions
Range Low | Frequency |
30.000 M) 45 43428 3

Middle Channel

offset 15.40 g8 Mode Autn Sweep

Limit fhack
a0 e fpumions LINe ans

=600
Slart 30.0 MHz 48006 pts Slop 18.0 GHz
[Spurious Emissions
Range Low | Frequency. | PowerAbs | ALimit |
0 816.C iz

23 05 dB
-24.99 dB

Date: 3APR2017 050827

Highest Channel

offset 15.40 g8 Mode Autn Sweep

Ref Lavel

INE ARE A

-32.64 dim

50
=600
Slart 30.0 MHz 48006 pts Slop 18.0 GHz
[Spurious Emissions
Ronge Low Range Up | RBW | Frequency 1 I |
30.000 M 1.0 2] 1.000 WH: 2 3
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0251
40 Normal Voltage 0.0084 0.0096
30 Normal Voltage 0.0311 0.0299
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0347 0.0108
0 Normal Voltage 0.0108 0.0203
110 Normal Voltage 0.0287 0.0155 PASS
-20 Normal Voltage 0.0012 0.0215
-30 Normal Voltage 0.0251 0.0227
20 Maximum Voltage 0.0036 0.0048
20 Normal Voltage 0.0263 0.0287
20 Battery End Point 0.0395 0.24
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel GS(?;A;I?A(;O (Eggll\zﬂt?ggs 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032 0.0085
40 Normal Voltage 0.0005 0.0074
30 Normal Voltage 0.0176 0.0059
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0037 0.0059
0 Normal Voltage 0.0016 0.0106
-10 Normal Voltage 0.0144 0.0016 PASS
-20 Normal Voltage 0.0032 0.0101
-30 Normal Voltage 0.0096 0.0043
20 Maximum Voltage 0.0170 0.0053
20 Normal Voltage 0.0016 0.0090
20 Battery End Point 0.0090 0.0043
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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swamanas. FCC RF Test Report

Report No. : FG731705-01A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0454
40 Normal Voltage 0.0395
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0311
0 Normal Voltage 0.0072
-10 Normal Voltage 0.0407 PASS
-20 Normal Voltage 0.0084
-30 Normal Voltage 0.0335
20 Maximum Voltage 0.0060
20 Normal Voltage 0.0299
20 Battery End Point 0.0251
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0085
40 Normal Voltage 0.0016
30 Normal Voltage 0.0106
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0128
0 Normal Voltage 0.0122
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0181
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0037
20 Battery End Point 0.0096
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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swamanas. FCC RF Test Report

Report No. : FG731705-01A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0202
40 Normal Voltage 0.0006
30 Normal Voltage 0.0156
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0196
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0144
20 Normal Voltage 0.0006
20 Battery End Point 0.0127
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731705-01A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -43.36 -13 -30.36 -49.60 -45.68 1.33 5.80 H
2508 -57.86 -13 -44.86 -67.21 -61.03 1.58 6.90 H
Middle 3345 -65.66 -13 -52.66 -74.87 -69.16 1.85 7.50 H
1672 -40.75 -13 -27.75 -47.15 -43.07 1.33 5.80 V
2508 -62.16 -13 -49.16 -70.13 -65.33 1.58 6.90 \
3345 -65.43 -13 -52.43 -74.45 -68.93 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -54.33 -13 -41.33 -58.53 -56.65 1.33 5.80 H
2508 -59.66 -13 -46.66 -69.01 -62.83 1.58 6.90 H
Middle 3345 -66.42 -13 -53.42 -75.63 -69.92 1.85 7.50 H
1672 -51.69 -13 -38.69 -56.45 -54.01 1.33 5.80 \
2508 -64.96 -13 -51.96 -72.93 -68.13 1.58 6.90 \
3345 -65.77 -13 -52.77 -74.79 -69.27 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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swamanas. FCC RF Test Report

Report No. : FG731705-01A

GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -69.65 -13 -56.65 -73.16 -74.64 1.88 6.87 H
5640 -65.84 -13 -52.84 -74.03 -73.14 2.38 9.68 H
Middle 7520 -62.42 -13 -49.42 -74.45 -71.49 2.74 11.81 H
3759 -68.28 -13 -55.28 -72.07 -73.27 1.88 6.87 \Y
5640 -65.87 -13 -52.87 -74.44 -73.17 2.38 9.68 \%
7520 -63.59 -13 -50.59 -74.3 -72.66 2.74 11.81 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -69.57 -13 -56.57 -73.08 -74.56 1.88 6.87 H
5640 -66.22 -13 -53.22 -74.41 -73.52 2.38 9.68 H
Middle 7520 -62.74 -13 -49.74 -14.77 -71.81 2.74 11.81 H
3760 -67.59 -13 -54.59 -71.38 -72.58 1.88 6.87 \Y
5640 -66.17 -13 -53.17 -74.74 -73.47 2.38 9.68 V
7520 -63.99 -13 -50.99 -74.7 -73.06 2.74 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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swamanas. FCC RF Test Report

Report No. : FG731705-01A

WCDMA Band V(RMC 12.2Kbps)

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Fréalt\q/l:ezn)cy (('jEBRrZ ) (Ialénr:) Limit Reading Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1674 -62.88 -13 -49.88 -65.48 -65.20 1.33 5.80 H
2508 -62.77 -13 -49.77 -72.12 -65.94 1.58 6.90 H
Middle 3345 -65.90 -13 -52.90 -75.11 -69.40 1.85 7.50 H
1674 -62.39 -13 -49.39 -64.26 -64.71 1.33 5.80 \
2508 -64.39 -13 -51.39 -72.36 -67.56 1.58 6.90 V
3345 -66.23 -13 -53.23 -75.25 -69.73 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -66.39 -13 -53.39 -69.90 -71.38 1.88 6.87 H
5640 -63.52 -13 -50.52 -71.71 -70.82 2.38 9.68 H
Middle 7520 -62.47 -13 -49.47 -74.50 -71.54 2.74 11.81 H
3760 -64.44 -13 -51.44 -68.23 -69.43 1.88 6.87 \Y
5640 -65.24 -13 -52.24 -73.81 -72.54 2.38 9.68 \Y
7520 -63.41 -13 -50.41 -74.12 -72.48 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -54.34 -13 -41.34 -63.24 -58.31 4.87 8.84 H
5199 -64.09 -13 -51.09 -75.02 -65.53 7.70 9.14 H
Middle 6930 -58.55 -13 -45.55 -77.02 -60.23 8.98 10.66 H
3468 -56.88 -13 -43.88 -68.5 -60.85 4.87 8.84 V
5199 -62.40 -13 -49.40 -76.45 -63.84 7.70 9.14 V
6930 -58.92 -13 -45.92 -76.94 -60.60 8.98 10.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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